2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

Google BASE (CERESNEULRE BEXERR ATz v

ENmI=]gE/ \—= 3

(zs:"p PWCHw b-D 1A U/R— RSwWI-RXTEKUGTX-2018

~
APz
COREETET S (A5 : SPAEAR L) e v JONF1EER
o Sea-Doo_watercraft
OO RNES 487803160
A>ARSO23>S—KP/N: 487803160
METES
=N
/RTAT L DI AOR—RS5YI-RXTHELTGTX-201811p%

CORFIADMTIE, ROEBSZEATEEY,

N
B8 LRV E, FREEBEGEEDSAREDS BBRIRRERUET.

AR : ERURVE, BEFLEPEEDSSESISRITIHEEDS I BBRBRRERUET,

bR\ E, EROIVR—R> MOZDOMOEEICEXRMEISEES A DRHEEDH DIERE
m~UET,

A
-COF Y ME, BFEDZEITDETIERICHETSNTVEY BBEBRPT + — 5 —HWET)LZHE
wUEY) o IRESNZIZY RSO Ty MIEHERDUEIEA.

DAL CORICOVIREE (Ov 5T, ©ILIOVvII 7 AF—12E) ORDHUNKBERR
HBAak BIFLVEDEZMULTLIES,

-NLOL 2 F ORGSO IR E BT I DREN DD X T,
B TEZERAT LS. BCBDORER CEVRFRZERALUTIZE,
HFCHEEDRVRD ., B TERFZITDOESTEI S OZATICITDINENG DX,

rN

COEINGREAZE (C(E. IT> RI1I—Y —FRHOEERLZRBERIRIERAENSENTUVIIEEND D E
I, v hOERESE. COFY MNIEENTVIEUNGHIAZEZ NI BERICIRBELTLSIZSV. B
BN 7Ot =@ ERTREHCHEBERINTDIBIRICT7ITCATEBR S EZERUET,

E EBICIEBENMWEEE. ROKXRDFHEDT T MLOZERLUTLSIES0,

HL—k

5.8 8.8 10.9 12.9

NMA 4 01N NDNlaian (A2 LOILE N 01N DNlann [(DELNILEL D 01N ONlainn (D ALNDILEL A EiN ENlaian (AN LAILE

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 110



https://translate.google.com/
javascript:void(0)
javascript:void(0)

2021/5/21

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

v 1.OZTU.ZINTIII \ 1OZZIVIT L.OTU.LZINTIIl \£LOZITZIVI® Q.0OTVU.ZIN"IIl \OoO4ITZIVI® “G4. . I9TV.VINTIII \4UI4IvIT
in) in) in) in)
M5 3.3+0.2 N°m (29 5+0.5 Nem (44 +4 7.8 +0.7 Nem (69 9+1 N'm(80 +9
+ 2 Ibfein) Ibfein) + 6 Ibfsin) Ibfein)
Mg | 751 Nm(66 £9 | 10£2 N'm (89 +18 | 12.8+2.2 N'm (113 16 + 2 Nem (142
Ibfein) Ibfein) + 19 Ibfein) + 18 Ibfein)
vs | 18:3+1.7 Nem (135 245+ 3.5 Nem (18 31.5+3.5 N-m (23 40+5 Nem (30 +4
+ 15 |bf+in) + 3 |bf+ft) + 3 |bfsft) Ibfeft)
Mo | 293 Nem (21 £2 48 +6 Nem (35 +4 61+9 Nem (45 +7 73+7 Nem (54 +5
Ibfeft) Ibfeft) Ibfeft) Ibfeft)
M2 | 526 N'm (38 £4 | 85+ 10 Nm (63 7 105 + 15 Nem (77 128 + 17 Nem (94
Ibfeft) Ibfeft) + 11 |bfeft) + 13 |bf+ft)
M4 | 85% 10 Nem (63 £7 135 + 15 Nem (100 170 + 20 Nem (125 200 + 25 Nem (148
Ibfeft) + 11 Ibfeft) + 15 |bfsft) + 18 |bfeft)
M16 126 + 14 Nem (93 205 + 25 Nem (151 255 + 30 Nem (188 305 + 35 Nem (225
+ 10 Ibfsft) + 18 Ibfsft) + 22 |bfsft) + 26 |bf+ft)
Mg | 17020 Nem (125 273 + 32 Nem (201 330 + 25 Nem (243 413 + 47 Nem (305
+ 15 |bfsft) + 24 |bfsft) + 18 Ibfsft) + 35 |bf+ft)

The illustrations in this document show typical construction of the different assemblies and may not

reproduce the full detail or exact shape of the parts; however, they represent parts that have the same or
similar function.

Installation time is approximately 0.5 hour.

Required Tool Use
Drill bit 5.5 mm .
T1 (7132 n) [—] To drill holes for M6.81 x 25 and M6.81 x 30 Torx screw
T2 Center punch To punch the center of the holes for M6.81 x 25 and M6.81 x 30

Torx screw

PARTS TO BE INSTALLED

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

2/10




2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

ITEM DESCRIPTION Part number QTY
P1 Support Wakeboard Kit Not available separately 1
P2 Upper Anchor 291004675 1
P3 Lower Anchor 291004769 1
P4 Lower Anchor 291005240 1
P5 M6.81 x 30 Torx Screw 250001008 4
P6 Warning Label (EN) (Not shown) 219903228 1
P7 Warning Label (FR) (Not shown) 219903229 1

NOTE: The Lower Anchorage [P4] will not be used in this platform.

INSTRUCTIONS

Upper Anchor Installation

1. Select vehicle side onto which you want to install the wakeboard rack.
2. Put the superior anchor in place. Refer to the following table for distance and proper support according

to model.

Models

upper anchor

mesured distance from rear bumper

item

GTX, RXT and Wake Pro MY 18 and

201N0NAR7E

Z80 mam (20 in)

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

3/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

Moué)els

U TUUTUT O

upper anchor

TOU TTITITT (U9

mesured distance from rear bumper

T =

item

UPPER ANCHOR (P/N 291004675)

GTX RXT AND WAKE PRO (2018 AND UP)
A = Distance

1. Rear bumper end

2. Distance measured

3. Mark the center of the two holes.

4. Punch with the center punch [T2] and pierce the two holes with the drill bit [T1].

5. Remove the debris.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

4/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

6. Apply clear silicone sealant in each holes.

service product

CLEAR SILICONE SEALANT (P/N 296 000 309)

7. Place the upper anchor and fix it with M6.81 x 30 Torx screw [P5].

Tightening Torque

M6.81 x 30 Torx Screw [P5]

5+0.5 Nem (44 * 4 |bfein)

Lower Anchor Installation
1. Install lower anchor [P3] onto the wake support [P1].

Models Lower Anchor Item
GTX, RXT and Wake Pro MY18 and up 291004769 P3
=
https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 5/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

[ —  — ) | B — —

LOWER ANCHOR (P/N 291004769)

A = Lower anchor

B = Wake support

2. Install wake support latch onto the upper anchor.

3. Apply pressure downwards on the wake support so it rests against the bumper of the watercraft.
4. While maintaining pressure, push lower anchor towards hull until it rests against it.

5. Mark a line on the hull around the lower anchor.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 6/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

A = Mark a line here

6. Remove the wake support from the upper anchor and remove the lower anchor from the wake support.
7. Reposition the lower anchor to its marked location to use it as a template for drilling.
8. Punch with the center punch [T2] and Drill with the drill bit [T1]. Only on one side.

PUNCH AND DRILL HOLE

9. Remove debris.
10. Apply a bead of clear silicone sealant in hole.

service product

CLEAR SILICONE SEALANT (P/N 296 000 309)

11. Affix the lower anchor with the first M6.81 x 30 Torx screw [P5].

12. Use the lower anchor as a template to punch with the center punch [T2] and drill with the drill bit [T1]
the other hole.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 710



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

13. Remove debris.
14. Apply a bead of clear silicone sealant in the new hole.

service product

CLEAR SILICONE SEALANT (P/N 296 000 309)

15. Fix and tighten both M6.81 x 30 torx screws [P5].

BOTH ANCHORS ARE INSTALLED

Tightening Torque

Aan 4 A = PN resp—n I PR = = a3 L4 o PN TIr

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 8/10




2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)

VIO.O T X' 53U TOTX SCIEW [F O] 4.0 10 0.0 N°TIT (4U 10 4TI 10T1°T)
Ti i anqun

Wake Support Installation

1. Install wake support onto lower anchor.

Ensure wake support and lower anchor are well engaged together before to rotate the
wake support to avoid damage to both parts.

WAKE SUPPORT AFFIXED TO UPPER ANCHOR

SAFETY LABEL

This product comes with the following label containing important safety information.

INILE. CORRDKGNRED ERQIMRENGDFT . SNUNRINNED, HHDS/ED7ED
UeimE(d. IERRGTIE (CERITRIL T EE0,

COHEBZEFERITDIFEDGD DAL FERTIHENCSINILICEREEINTVDIERZFA CIERITIDEN
HDFY.

A

w0
-RACKZ B (CIREUZE T
-FINSOUTWARDZ{EA L C/Rh— REBEBUET
JR— REBEYIICEELUET

A WARNING

Alwaye,:
= Secure BACK propustly

= Positioq beoard vith
FIMS QLT ARD

= Secure BOARD props-hy

rab-Flrath ] Sa

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 9/10



2021/5/21 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en)
Fv MIEFITSDREBOEESNILNEFNTH D, 514772 bOIFHIZIHU TERDHFT2DRENSD
x99,

IS5 ADEEINIVZROMNITSICE. ROFIE=ZEITUERT,
TTDSNILVDREERZEFL. TECEMNUET,
OS2 ADEETNILZTDINILD LEISFRR<SEDMHITERT,

2099-09-11

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet?lang=en_US&id=kA00c000000yHda#googtrans(en|en) 10/10



